ERE®

_ //Nw P,
= *

) @) (2
LGP AR

®

. ™ Y
® @&®®

far

|34)

o

3 )(32)33)

RN N ey

I
N
(e
A
.\.
S
{
h

(30)

= \?H&J\u (B =) (=) (=Y (<)
AT NCAZNA WCADNDS O WA

- ) _\2./.
o Wil

Parts Breakdown

Model MX-CN-0030 443ss




ARSI FENFEY ENEY (B EY (e =N Ty (= (2 = = r =Y Yy T
RO RE)) 00 E@® ®O® & &) ® 6 G0ee e &)

P ® OO ¢

(7 (73)

= A S (3 3
nw\_ =) m.w\_ = =/ rl.u
=
= &
EATER
=/\2)
= (F
= e
= — (=
) S— NS
—
—
= @
Ce—\f =
)
3 .
. \ ®
WA EATE Y =3 N EANER _\5J
\ ®BHE® ) &) A2 =

1o oessd

e ®e® ®

> = _\.I,.,..J\m.v. = \m.u./._\.tj (= \.n.,w./ ?/ .n.,n/ — \ﬂ,v/ e \.w./ N £y \.ﬂm. e
LS RN = LY NS NS =/ .Hu ﬂl \=AZ =) rﬁLfﬂ\__ _/.I..u \=/ ﬂu.\_ = _/\rw.u _,.«w.\_ fuv_fmxﬁ%\_ zmu \Z/ r”,\/ L1t

Parts Breakdown

Model MX-CN-0030 443ss




Parts Breakdown

Model MX-CN-0030 443ss

Item No. Description Position J Iltem No. Description Position Item No. Description Position
67774 Sticker for 44388 1 67808 Top Cover for 44388 44 25046 Spring for 44388 87
67775 Emergency Stop Button for 44388 2 67809 Support for 44388 45 25029 Nut for 44388 88
67776 Hook for 44388 3 67875 Stroke Device for 44388 46 67828 Bolt M8x20 for 44388 101
64985 Hub Ring for 44388 4 24947 Safety Guard-Bowl Switch for 44388 47 25096 Spring Washer for 44388 102
64977 Thumb Screw for 44388 5 61185 Screw M3x14 for 44388 48 67836 Shaft Retaining Ring for 44388 103
67777 Elastic Cylindrical Pin 4x20 for 44388 6 67810 Flat Washer ®3 for 44388 49 22070 Bearing 6204 for 44388 104
67778 Plug for 44388 7 67795 Press Board 1 for 44388 50 24987 Spacer-Lower for 44388 105
67779 Screw Nut M6 for 44388 8 67812 Cover Plate-Down for 44388 51 24989 Gear for 44388 106
67780 Bolt M6x16 for 44388 9 67788 Side Guard Left/Right for 44388 52 67837 Coil Spring for 44388 107
67781 Bolt M6x35 for 44388 10 67814 Davit for 44388 53 24990 Roller for 44388 108
65370 Stainless Steel Flat Pad ®6 for 44388 1 67815 Water Joint for 44388 54 24988 Big Gear for 44388 109
67782 Bolt M8x35 for 44388 2 67816 Travel Cover for 44388 55 67838 Gear for 44388 110
67783 Stainless Steel Flat Washer 8 for 44388 13 67817 Crank Lever for 44388 56 25010 Gear for 44388 1
67784 Bolt M6x10 for 44388 14 67818 Running Capacitor for 44388 57 67839 Key C6x32 for 44388 12
67785 Bracket Plate for 44388 15 67819 Start Capacitor for 44388 58 24901 Bushing for 44388 13
67786 Stainless Steel Screw Nut M8 for 44388 16 67820 Handle-Shifter for 44388 59 67840 Key 5x36 for 44388 14
67787 Spring for 44388 17 67821 Plastic Block for 44388 60 24994 Sleeve for 44388 115
65366 Stainless Steel Flat Pad 8 for 44388 18 67822 Bolt M5x10 for 44388 61 67841 Main Shaft for 44388 16
67788 Side Guard Left/Right for 44388 19 67823 Bolt M4x6 for 44388 62 25011 Bushing for 44388 17
67789 Swerve Sticker for 44388 20 25775 Leak Board for 44388 63 2499 Gear for 44388 118
67790 Cover Plate Assembly for 44388 21 67824 Bolt M4x14 for 44388 64 24906 Gasket for 44388 119
67791 Bowl Locating Pin for 44388 22 65378 Flat Pad 4 for 44388 65 24997 Bearing for 44388 120
67792 Safety Grid for 44388 23 64990 Rubber Grip for 44388 66 24998 Bushing for 44388 121
67793 Bowl for 44388 24 25778 Timer for 44388 67 67842 Shifting Yoke for 44388 122
67794 Electrical Baffle for 44388 25] 67825 Wire Whip for 44388 68 24999 Oil Seal for 44388 123
67795 Press Board 1 for 44388 26 67826 Bolt M8x40 for 44388 69 67843 Key 6x25 for 44388 124
67796 Safety Grid Positioning Block for 44388 27 25068 Nut for 44388 70 67844 Washer for 44388 125
67797 Body Assembly for 44388 29 67827 Back Cover for 44388 7 24905 Bearing 6205 for 44388 126
25796 Handle Sleeve M8x58 for 44388 30 65374 Flat Pad 8 for 44388 72 25004 Nut for 44388 127
67798 Safety Grid Positioning Block for 44388 31 25096 Spring Washer for 44388 73 67845 Working Shaft for 44388 128
67799 Speed Handle for 44388 32 67828 Bolt M8x20 for 44388 74 67846 Bolt M6x20 for 44388 129
67800 Connecting Rod for 44388 3 67829 Guide Rail Plate for 44388 75 39316 h%im%‘;‘(’ﬁﬁggr Screws for Back 130
67801 Bolt M5x50 for 44388 34 67830 Beater for 44388 76 67847 Attachment Hub for 44388 131
67802 Bolt ST4.8x12 for 44388 35 67831 Bolt M5x8 for 44388 78 67848 Fixed Sleeve for 44388 132
24922 Green Button Round for 44388 36 67832 Cotter 3x30 for 44388 79 67849 Paper Washer for 44388 133
67803 Timer Knob for 44388 37 31569 Pin for 44388 80 24871 Ring for 44388 134
67804 Bolt M5x30 for 44388 38 67833 Parameters Brand for 44388 81 67850 Gear for 44388 135
67805 Stainless Steel Flat Washer ®5 for 44388 39 65322 ffg'ggt Head Cap Screw M8x20 for 82 25810 Cylindrical Gears Stuffy Board for 44388 136
65357 Stainless Steel Flat Pad 5 for 44388 40 67834 Connecting Rod for 44388 83 67851 Bolt M5x16 for 44388 137
67806 Bolt for 44388 41 67835 Overload Switch for 44388 84 67852 Convex Head Cap for 44388 138
25720 Retainer-Spring 4x25 for 44388 42 24938 Spacer for 44388 85 67853 Pad for 44388 139

67807 Bolt M3x6 for 44388 43 25047 Spacer for 44388 86 67854 Pad for 44388 140


http://www.partstown.com/omcan/OMC25046?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24947?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC25070?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24989?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24990?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24988?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24995?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24996?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24999?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24905?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24922?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24938?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC12?pt-manual=OMC-MX-CN-0030_pm.pdf

Parts Breakdown

Model MX-CN-0030 443ss

Item No.
67855

24985
67856
25007

67857
[ENIE
24974
67858
&Ly
67859
67860
25018
67861
65394
67862
67863
25023

202
25026

Description
Circlips 18 for 44388

Plug Cover for 44388
Pin 6x20 for 44388
Transmission Shaft Support for 44388

Gearbox for 44388

Circlips for Shaft for 44388
Planetary Gear for 44388

Key C6x50 for 44388

Oil Seal for 44388

Shaft Holder for 44388
Hexagon Screw M8x30 for 44388
Internal Gear for 44388

Circlips 35 for 44388

Phillips Screw M6x20 for 44388
Phillips Screw M5x10 for 44388
Cover for 44388

Bushing for 44388

Gear Shaft for 44388

Gear for 44388

Position

141

142

143

144

145
146
147
148
149
150
151
152
153
154
155
156
157
158
159

Item No.

g

67864
67865

67866

200
25022
2L

(ESTA|
25719

25794
25718
67867
67868
67869
24959
24928
24957
25029
25030

Description
Gasket for 44388

Bolt M5x14 for 44388
Spring Washer 5 for 44388
Circlips for 44388

Bearing for 44388

Gear for 44388

Worm Wheel for 44388

Oil Seal for 44388
Retainer-Spring 4x30 for 44388
Steel Ball for 44388

Spring for 44388

Handle Seat for 44388

Handle Shaft for 44388

Phillips Screw M5x12 for 44388
Pin Shaft for 44388

Spring for 44388

Screw for 44388

Nut M12 for 44388

Spring Washers for 44388

Position

160

161

162

163

164
165
166
167
168
170
171
172
173
174
175
176
177
178
179

Item No.

25032

22024
s

65371

25084

PRIIS
22008

w2000
25765

67870
67871
67872
4280
67873
24882

24880
67874

Description
Shaft Worm Gear for 44388

Brass Gear-New Style 28 Teeth for
44388

Circlips for Shaft for 44388

Stainless Steel Spring Washer 6 for
44388

Bearing for 44388

Circlips for Shaft for 44388

Key for 44388

Circlips for Shaft for 44388
Shifter Yoke for 44388

Motor for 44388

O-Ring Seal 33.5x1.8G for 44388
O-Ring Seal 9x1.8G for 44388
Declutch Shift Shaft for 44388
Fork for 44388

Ring for 44388

Nut for 44388

Hexagon Screws M6x8 for 44388

Position

181

182

183

184

185
186
187
188
189
190
191
192
193
194
195
196
197


http://www.partstown.com/omcan/OMC25027?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC25024?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC25034?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC25006?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24973?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC25035?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC25013?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC25008?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24921?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC25009?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24977?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24980?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24958?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC24883?pt-manual=OMC-MX-CN-0030_pm.pdf
http://www.partstown.com/omcan/OMC25021?pt-manual=OMC-MX-CN-0030_pm.pdf

